




09615

Page 1

No. Numer katalogowy Description qty
1 Engine 1
2 130852 Handle Sleeve 2
3 130853 ON/OFF Switch 1
4 130854 Throttle Lever 1
5 130855 Throttle Cable 1
6 130856 Locknut M6 17
7 130857 Clutch Control Lever 1
8 130858 Screw M6x55 1
9 130859 Clucth Control Cable 1
10 130860 Hoop 2
11 130861 Down Lever 2
12 130862 Right/Left Steering Cable 2
13
14 130864 Screw M6x55 1
15 130865 Washer 6 32
16 130866 Lock nut M10 56
17 130867 Washer 10 51
18 130868 Cable Plate 1
19 130869 Rocker Lever 1
20 130870 Dumper Box Cable 1
21 130871 Mounting Base for Engine 1
22 130872 Square Neck Bolt 4
23 130873 Pulley Front Cover 1
24 130874 Pulley Back Cover 1
25 130875 bolt M8X16 1
26 130876 Spring Washer 8 9
27 130877 Lock Nut M8 46
28 130878 Washer 8 48
29 130879 Bolt M8X20 18
30 130880 Flange Nut M8 10
31 130881 Bolt M8X40 4
32 130882 Bolt M8X60 1
33
34 130884 Screw M6X35 1
35 130885 Flange Nut M10 9
36 130886 Plain washers-large 6
37 130887 Belt Pulley 1
38 130888 Flat Key B5x40 1
39 130889 Belt Shaft 1
40 130890 Circlip 8 1
41 130891 Rockshaft 1
42 130892 Cable Fixed Pin 1 4
43 130893 Thin Nut M10 4
44 130894 Taper Knob 1
45 130895 Bolt M8X25 5
46 130896 Fixed Bracket 1
47 130897 Bolt M10X45 4
48 130898 Bolt M10X25 4
49
50 130900 Cover Weldment 2
51 130901 Bolt M6X16 21
52 130902 Spring Washer 6 24



09615

Page 2

No. Numer katalogowy Description qty
53 130903 Pin 

∮

4 2
54 130904 Chain Guide Posts 2
55 130905 Bolt M8X70 2
56 130906 Rubber Bolt M8X25 2
57 130907 Chain 2 2
58 130908 Chain 1 2
59 130909 Pull Plate 1
60 130910 B-Belt 1
61 130911 Belt Guide Weldment 1
62 130912 Screw M6X16 1
63 130913 Oil Nipple M6 1
64 130914 Tensioner Pulley Bracket 1
65 130915 Circlip 15 1
66 130916 Circlip 35 1
67 130917 Bearing 6202 2
68 130918 Tensioner Pulley 1
69 130919 Bolt M6X25 1
70 130920 Bolt M12X65 1
71 130921 Flange Nut M12 17
72 130922 Limiting Plate 1
73
74 130924 Fender 4
75 130925 Rear Chainwheel 2
76 130926 Bearing 205 4
77 130927 Bush 2 2
78 130928 Flat Key A8X60 2
79
80 130930 Flat Key A10X60 2
81 130931 Wheel 4
82
83 130933 Bush 1 4
84 130934 Bearing 307 4
85 130935 Front Rim 2
86 130936 Washer 40x13.5x4 4
87 130937 Spring Washer 12 20
88 130938 Bolt M12X20 4
89 130939 Small Connecting Plate 2
90
91 130941 Spring 2
92 130942 Bolt M8X50 1
93 130943 Bolt M8X175 6
94 130944 Bolt M10X25 12
95 130945 Bolt M12X30 16
96 130946 Washer 12 16
97 130947 Bolt M10X70 1
98 130948 Screw M6X20 6
99 130949 Chain Pad (Right) 1
100 130950 Chain Pad (Left) 1
101 130951 Lever Knod 1
102 130952 Lever 1
103 130953 Bolt M6X8 1
104 130954 Pin 5x36 1



09615

Page 3

No. Numer katalogowy Description qty
105 130955 Orientation Nut 1
106 130956 O-Ring 17x1.8 1
107 130957 O-Ring 11.2x1.8 1
108 130958 Lever Mount Bracket 1
109 130959 Seal FB17X47X7 1
110 130960 Spring 1
111 130961 Steel Ball 6 1
112 130962 Gearshift Fork Shaft 1
113 130963 Gearshift Fork 1
114 130964 Slip Duplex Pulley 1
115 130965 Ciclip 15 1
116 130966 Rivet Assembly 1
117 130967 Joint Bolt 1
118 130968 Plate 1
119 130969 Expansion Brake Cover 1
120 130970 Bolt M8X30 3
121 130971 Bolt 1
122 130972 Brake Pull Plate 1
123 130973 Brake Disk 2
124 130974 Spring 2
125 130975 Vent-Plug 1
126 130976 Gasket 1
127 130977 Bearing 6302 1
128 130978 Pulley 1
129 130979 ShaftⅠ 1
130 130980 Swing Plate 2
131 130981 Bolt M6x20 2
132 130982 Pulley 1
133 130983 Big Washer 6 4
134 130984 Seal FB16X22X4 2
135 130985 Pin 12x20 2
136 130986 Gear Box Case ( R) 1
137 130987 Clutch Fork Shaft ( R) 1
138 130988 Plug 2
139 130989 Screw M8x25 2
140 130990 Clutch Fork Shaf 2
141 130991 Bearing 6303 5
142 130992 Gear Ⅱ-5 1
143 130993 Gear Ⅱ-4 1
144 130994 Gear Ⅱ-3 1
145 130995 Gear Ⅱ-2 1
146 130996 Gear -Ⅲ-4 1
147 130997 Gear -Ⅲ-3 1
148 130998 Gear Ⅲ-3Bush 1
149 130999 Gear -Ⅲ-2 1
150 131000 Gear Shaft Ⅲ 1
151 131001 ShaftⅡ 1
152 131002 Key C5x20 2
153 131003 Bush 1 1
154 131004 Bush 2 1
155 131005 Gear Ⅱ-1 1
156 131006 Output Shaft 2



09615

Page 4

No. Numer katalogowy Description qty
157 131007 Output Gear Bush Gasket 1
158 131008 Gear Box Case ( L) 1
159 131009 Washer Groupware 14 1
160 131010 Plug M14X1.5 1
161 131011 Clutch Fork Shaft (L) 1
162 131012 Cable Connecting Plate Weldment 1
163 131013 Bolt M8X130 6
164 131014 Output Gear Bush Gasket 2
165 131015 Ciclip 25 2
166 131016 Spring Gasket 4
167 131017 Clutch Bush 2
168 131018 Joint Bush 2
169 131019 Ciclip 26 2
170 131020 Joint Bush Composite Bushing 2
171 131021 Joint Bush 1
172 131022 Output Gear 1
173 131023 Ciclip 58 2
174 131024 Steel Ball 5 42
175 131025 Spring Gasket 2
176 131026 Spring Guidebush 2
177 131027 Clutch Spring 2
178 131028 Gasket 1 4
179 131029 Screw M10x50 2
180 131030 Driving Wheel 2
181 131031 Output Shaft House 2
182 131032 Guard Cover 1
183 131033 Bolt M8X20 10
184 131034 Output Shaft Composite Bushing 4
185 131035 Seal FB42X25X7 2
186 131036 U bolt 4
187 131037 Rear Wheel Axle 2
188 131038 Front Wheel Axle 2
189 131039 Handle Frame Assembly 1
190 131040 Box 1
191 131041 Lock Nut M12 16
192 131042 Gear Box 1
193 131043 Chasis 1


	09615 main machine_new
	09615 gearbox_new
	09615 part list_new-
	09615


